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Test Report SL92429348769901FW Date:November 04,2024 Page 1 of 4

Applicant:  CORTINA NV
MEERSBLOEM- MELDEN 42,
9700 OUDENAARDE, BELGIUM
Attn: Peter De Mezure

The following sample(s) was/were submitted for testing:

Sample Description . Four and Half Pairs of SJ Steel Plate
Buyer's Name . CORTINA
Brand . SAFETY JOGGER
Manufacturer : CORTINA
Puncture Resistant Device : SJ Steel Plate
Judgment Accordance : ASTM F2413-24
Test Performance/ See testing results page
Standard
Sample Receiving Date : Oct 21, 2024
Testing Period : Oct 21, 2024 ~ Oct 24, 2024
T . Unless otherwise stated the results shown in this test report refer only to the
est Result(s) :

sample(s) tested, for further details, please refer to the following page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

Asan Huang(Approved Signatory)

SGS does not verify authenticity of any Brand/Trademark of products. Buyers must check if the product
is genuine with the Brand/Trademark owner directly.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us attelephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Mo.198,Kezhu Road, Senece iy, Eoonuic & Technilogical Development ves, Guengzhou, Guangdong, China 510663  t (86-20) 82155555 f (86-20) 82075169 www.sgsgroup.com.cn
BE - K PHETEA L RN EER%E1985 HP48: 510663 t (86-20)82155555 f (86-20)82075169 sgs.china@sgs.com
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Test Report SL92429348769901FW Date:November 04,2024 Page 2 of 4
Conclusion A Remark
Puncture Resistance P
Flex Resistance P
Corrosion Resistance for Metallic P
Puncture Resistance Plates

Remark(s) :

P = Meet Client's Requirement.
F = Below Client's Requirement.
# = No Specified Requirement.
NA = Not Applicable.

mien,

Unless otherwise agreed in writing, this documen\ is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at h

nditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document Is advised that information contained hereon reflects
the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

No.198, Kezhu Road, Scence City, Econamic & TechndlogicalDevelopment Avea, Guangzhou, Guangdong, Ching 510663t (86-20) 82155555 f (B6-20) 82075169  www.sgsgroup.com.cn
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Date:November 04,2024 Page 3 of 4

Performance Requirements for Protective (Safety) Toe Cap Footwear

ASTM F2413-24

Puncture Resistance

(ASTM F2412-24, Clause 11.5)

A

No. 1 No. 2 No. 3 Requirement
Assessment (Specimen | No wsue_xlly No wsue_xlly No wsue_xlly See Remark
1) penetration | penetration | penetration
Assessment (Specimen | No wsuglly No wsuglly No wsuglly See Remark
2) penetration | penetration | penetration
Assessment (Specimen | No wsue_\IIy No wsue_\IIy No wsue_\IIy See Remark
3) penetration | penetration | penetration

Conclusion Pass

Remark: The tip of the test pin does not visually penetrate beyond the face of the material nearest the foot, after
an applied force of 1200N

Flex Resistance

(ASTM F2412-24, Clause 11.7)

A
No. 1 No. 2 No. 3 Requirement
No visible | No visible | No visible
Assessment signs of signs of signs of | See Remark
cracking cracking cracking
Conclusion Pass

Remark: The specimen shall show no visible signs of delamination of layers or cracking after 1.5 x 10° flexes.

Corrosion Resistance for Metallic Puncture Resistance Plates

(ASTM F2412-24, Clause 11.8;Concentration of salt solution: 5 %; Exposure period: 24 h in accordance with
practice ASTM B117-19 (For Metallic))

A
No. 1 No. 2 No. 3 Requirement
Assessment No signs of | No signs of | No signs of See Remark
corrosion corrosion corrosion
Conclusion Pass

Remark: No signs of corrosion after exposure.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at htt, WWW, m/en, -and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues del‘ned therein. Any holder Of this documentis advlsed that information contained hereon reflects
the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us attelephone: (86-755) 8307 1443,
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Test Report SL92429348769901FW Date:November 04,2024 Page 4 of 4

Sample Photo

Product information is provided by applicant without verification or authentication of the brand.

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple
Acceptance Rule (w=0) stated in ILAC-G8:09/2019.

***End of Report***

Scan to see the report

SL92429348769901FW

Verification:
check.sgsonline.com.cn

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.
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